ILLUSTRATED PARTS
BREAKDOWN FOR:

ME 74 ME 100
ME 76 ME 125

FRAME ASSEMBLY

WMOTORCYCLE COMPANY

1535 West Rose e,Gardena, (a If90249

" PART NO. PB-113




ENGINE P4-70 FRAME
BORE & STROKE........ 45MM X 44MM WHEELBASE . it i s ittt s tneennan 50"
DISPLACEMENT . win:winiwewes 69.9¢cc DRY WEIGHT .. .vvvrenenn 169 POUNDS
HORSE POWER........ 8HP @ 7500RPM FRONT FOREKS.. o s ws 55 5us sus HYDRAULIC
IGNITION.......... MAGNETO 3ZW-6V FORK OIL CAPACITY...... 4 3/4 0QZ.
IGNITION TIMING... 2.8MM B.T.D.C. REAR SHOCKS.......cc... HYDRAULIC
POINT GAP..viwsvswan .014 TO .016 FUEL TANK CAPACITY.... 1.6 GALLON
CARBURETOR..... DELL'ORTO-19.19MM FRONT TIRE......veuvunn 3:00 X 197
TRANSMISSTION. ...... ..., 4 SPEED REAR TIRE. ... vuunns 3:50 X 17"
OIL CAPACITY...v' ... 16 0OZ. GROUND CLEARANCE. s vv w5 e s sm & 8"
I
ENGINE P6-70 FRAME

BORE § STROKE........ 45MM X 44MM WHEELBASE. . ... i i i iii i v 50"
DISPLACEMENT.............. 69.9cc DRY WEIGHT............ 172 POUNDS
HORSE POWER........ 8HP & 7500RPM FRONT FORKS. iiis:5vmon. HYDRAULIC
IGNITION.......... MAGNETQ 33W-6V FORK OIL CAPACTTY...... 4 3/4 0Z.
IGNITION TIMING... Z2.8MM R.T.D.C. REAR SHOCKS....,........ BYDRAULIC
POINT GAP........... 014 TO .016 FUEL TANK CAPACITY.... 1.6 GALLON
CARBURETCE..... DELL'ORTO-19.19MM FRONT TIRE............ 3:00 X 18"
TRANSMISSION. ............ 6 SPEED REAR: TIRE. v :incinswewss 3:50 X 17"
OIL CAPACITY......cvvvv.. 20 07, GROUND CLEARANCE.......cvv.n.. 8"

PB-113 Page 1

e



ENGINE F-500 FRAME

BORE & STROKE........ 53MM X 44MM WHEELBASE. .......ciiiinnne 50"
DISPLACBMENT sw ei s s 589 % 5.6 nm 87cc DBY WEIGHT . <, ssnsmanas 175 POUNDS
HORSE POWER...... 8.5HP @ 7500RPM FRONT FORKS.:siainswsne HYDRAULIC
IGNITION.......... MAGNETO 45W-6V FORK OIL CAPACITY...... 4 3/4 0OZ.
IGNITION TIMING... 2.6MM B.T.D.C. REAR SHOCKS............ HYDRAULIC
POINT GAP.o s swswsmun .012 TO .015 FUEL TANK CAPACITY.... 1.6 GALLON
CARBURETOR « s o s w05 5 0 6 MIKUNI-Z0MM FRONT TIRE............ 3:00 X 19"
TRANSMISSION............. 5 SPEED REAR. TIREw i w s v wswyypay 3:50 X 17"
OIL CAPACITY......vovuu... 20 0OZ. GROUND CLEARANCE.......... g8 1/2"

ENGINE 125/5 FRAME
BORE & STROKE........ 55MM X 52ZMM WHEELBASE ; & ¢ wsw a0 2 w8 % 5 5w 599 v & 50"
DISPLACEMENT............ 123.48cc DRY WELGHI .. oo vy p g me 182 POUNDS
CRANKSHAFT HP.... .19HP @ 7200RPM ERONT FORKS., ou v s a0 v wi s 5 HYDRAULIC
IGNITION. « oo s wswnw MAGNETO 33W-6V FORK OIL CAPACITY...... 4 3/4 OL.
IGNITION TIMING... 2.1MM B.T.D.C. REAR SHOCKS............ HYDRAULIC -
POINT GAP. isesrmsmsn .014 TO .016 FUEL TANK CAPACITY.... 1.6 GALLON
CARBURETOR........ DELL'ORTO-25MM FRONT TIRE............ 3:00 X 19%
TRANSMISSION. ............ 5 SPEED REAR TIRE:wsswssumwsns 3:50 X 17"
OIL CAPACITY.........covun. 48 0OZ. - GROUND CLEARANCE.......... 8 1/2"

PB-113 Page 2 -



DATE May 1073

FIG, #1 HANDLEBAR ASSEMBLY
I Part Units/ list
Rl‘:‘e" Nurmber Assy Description Cost price
1 11104001 1 HANDLEBAR
2 12004009 1 CLUTCH CABLE ME-100
2 11104020 1. CLUTCH CABLE ME-74, 76, 125
3 11134022 1 CLUTCH CABLE ADJUSTER
4 11104021 1 CLUTCH CARLE CLAMP
5 74-0158 1 CABLE TIE
6 11104023 1 FRONT BRAKE CABLE
7 74-0222 1 COTTER PIN
8 74-0220 1 ADJUSTING NUT
9 13004028 1 THROTTLE CARLE ME-125
9 12004008 1 THROTTLE CABLE ME-100
9 11104019 1 THROTTLE CABLE ME-76 § 74
10 74-0187 2 BALL 3/16 CABLE ADJUSTER
i1 11104017 2 SPRING
12 11104015 2 ADJUSTING NUT
13 11104013 2 NUT, 6MM
14 11104003 1 BRAKE LEVER, RIGHT SIDE
14 11104004 1 CLUTCH LEVER, LEFT SIDE
15 11104014 2 CABLE, ADJUSTER
16 11104011 2 NUT, 7MM
17 11104012 2 BOLT, 7X17MM
18 11104008 1 CLUTCH LEVER BRACKET, LEFT SIDE
18 11104009 1 BRAKE LEVER BRACKET, RIGHT SIDE
19 11104012 2 ALLEN BOLT, 6X15MM
el 11104018 1 THROTTLE CARLE BOOT
21 11104024 1 CLIP
22 11104007 1 SCREW, 6X17MM
23 11104006 1 THROTTLE ASSEMBLY
24 11104002 1 LEFT HAND GRIP
24 11104003 1 RIGHT HAND GRIP, THROTTLE

PB-113

Page 3




HANDLEBAR ASSEMBLY

#1

FIG.

PB=113



DATE May 19073

FIG., #2 FRONT FORK ASSEMBLY
Index Pat Uiissl ipti C ”'St
ity Number Assy Description ost price
1 11101062 AS SHIM
REQD
2 74-0184 1 LOCK NUT
3 74-0185 1 REARING RACE TOP UPPER
4 74-0187 23 BEARTNGS
5 74-0186 1 BEARING RACE TOP LOWER
6 74-0189 1 BEARING RACE BOTTOM UPPER
7 74-(188 18 RALL BEARINGS
8 74-0190 L BEARING RACE BOTTOM LOWER
9 74-0182 2 BOLT, BX35MM
10 11144089 4 FLAT WASHER 9MM
11 74-0182/1 2 BOLT, 8X60MM
12 74-0181 1 HANDLEBAR CLAMP
13 11104083 1 BOLT, 10X13MM
14 74-0179 1 WASHER, 10X33MM
15 74-0183 2 LOCK WASHER, 8MM
16 11104088 Z NUT, 8MM
17 11104094 1 TRIPLE CLAMP
18 74-0194 1 CABLE GUIDE
19 74-0193 2 LOCK WASHER, 10MM
20 74-0192 2 ROLT, 10MM
21 111040990 1 TOP CROWN
22 11104275 2 HEADLIGHT MOUNT BRACKET
23 74-0128 2 FLAT WASHER, 6MM
24 11104277 2 BOLT, 6XZ22MM
25 11104279 2 GASKET, REFLECTOR
26 11104278 2 REFLECTOR, AMRER
27 74-0176 Z BOLT, 10X37MM
28 74-0177 2 WASHER, 10X29MM
29 74-0201 2 RUBBER GROMMET, 12X10XZ2ZMM
30 11104070.,.»] 2 DUST COVER
31 11104075 2 FORK SEAL
32 11104074 2 FORK NOT
337 11104076 Y, "o RING
34 111040677 2 SLIDER
35 11104069 2 INNER FORK TUBE 26 INCH OVERALL
35 13004008 i INNER FORK TUBE 27 INCH OVERALL
36 11104078 2 SPRING
37 11104079 2 DAMPING ROD
38 11104082 1 LEFT HAND LOWER FORK LEG
39 11104068 1 RIGHT HAND LOWER FORK LEG
40 74-0209 2 "O" RING, ZMM
41 74-0210 2 SCREW, 2ZX6MM
42 11104066 1 RIGHT BHAND FORK ASSEMRLY ME-74 & 76
42 13004006 1 RIGHT HAND FORK ASSEMBLY ME-100 § 125
43 11104067 1 LEFT HAND FORK ASSEMBLY ME-74 § 76
42 13004007 1 LEFT BAND FORK ASSEMBLY ME-100 & 125

PB-113

Page T




FIG.

#2

FRONT FORK ASSEMBLY




DATE May 1973

FIG. #3 FRONT WHEEL ASSEMRLY
tndex Fart Units/ it “‘St
No. Numbaer Assy Description Cost price
1 74-0082 1 BOLT, 6X28MM
2 74-0084 1 FLAT WASHER, 6MM
3 74-0083 1 | NUT, 6MM
4 74-0081 1 BRAKE ARM
5 74-0085 L CLEVIS PIN
6 74-0086 1 FLAT WASHER, 10MM
7 74-0222 1, COTTER PIN, 1/16X1"
8 74-0062 1 AXLE NUT, 15MM
9 74-0063 Z FLAT WASHER, 15MM
10 74-00099 2 RIGHT § LEFT HAND SPACER
11 74-0101 1 BACKING PLATE
12 74-0088 1 BRAKE CAM
13 74-0079 i BRAKE SHOES
’ set
14 74-0080 2 BRAKE SHOE SPRINGS
1.5 74-0073 2 WHEEL BEARING
16 74-0074 2 SHIM, FOR BEARINGS
17 74-0102 1 BEARING SPACER
18 74-0106 it FRONT HUB
19 11104029 18 OUTER SPOKE 18"
19 13004004 18 OUTER SPOKE 19"
20 11104028 18 INNER SPOKE 18"
20 13004003 18 INNER SPOKE 19"
21 74-0091 36 NIPPLES
22 111040279 | 1 FRONT RIM 18"
L7 13004008 | 1 FRONT RIM 19"
23 11104034 1 RIM STRAP 18"
23 13004005 1 RIM STRAP 19"
24 300X18TU 1 FRONT TUBE 18"
24 300X19TU 1 FRONT TUBE 19"
25 300X18T 1 FRONT TIRE 18"
25 300X19T 1 FRONT TIRE 19"
26 11105034 1 SPEEDOMETER GEAR
27 11104050 i FRONT AXLE
28 11104040 1 BACKING PLATE ASSEMBLY
%9 11104026= | 1 FRONT WHEEL ASSEMBLY 18"
Z4 13004001— | 1 FRONT WHEEL ASSEMBLY 19"

PB=].13

Page 7




FRONT WHEEL ASSEMBLY

#3

FIG.

LZ

Page 8

PB-113




pate May 1973

FIG. #4 FRONT FENDER ASSEMBLY
Ind Part Units/ L. "St
B:x Number Assy Description Cost price
1 74-0128 6 ELAT WASHER, 6&6MM
Y/ 74-0020 6 LOCK WASHER, 6MM
3 11104065 3 BOLT, 6X14MM
4 11104064 1 FRONT FENDER BRACKET
5 74~0127 3 BOLT, 6X17MM
6 11104063 3 SPACER
7 111040672 3 GROMMET, RHEBER
8 11104061 3 FLAT WASHER, 6X18MM
g 74-0130 3 NUT, 6MM
10 11104280 1 FRONT FENDER, ORANGE
10 11104054 1 FRONT FENDER, RED
10 11104055 1 FRONT FENDER, GOLD
10 11104856 1 FRONT FENDER, SILVER ME-125 PLASTIC

MOUNTING HARDWARE FOR PLASTIC FENDERS

BOLT, 6XZ5MM

13004031 3
74-0020 3 LOCK WASHER, 6MM
111084061 Z FLAT WASHER, 6X18MM
13664032 3 SPACER
13004033 3 GROMMET
FIG. #5 GAS TANK ASSEMBLY
1 11104104 2 RUBBER GROMMET
2 11104095 1 RED GAS TANK
2 11104096 1 GOLD GAS TANK
. 11104097 1 SILVER GAS TANK
2 11104282 1L ORANGE GAS TANK
3 74-0125 1 GASKET
4 74-0123/1 1 GAS CAP ASSEMRLY
5 11104100 1 BOLT, 6X16MM
6 11104061 1 FLAT WASHER, 6X18MM
7 11104059 1 LOCK WASHER, 6MM
8 11104103 1 TANK MOUNT PLATE
S 11164102 1 TANK MOUNT, RUBBER
10 11104101 1 GAS LINE
11 74-0122 1 PETCOCK
1.2 74-0253/W 1 DECAL, WHITE
12 74-0253/R 1 DECAL, RED
12 74-0253/G 1 DECAL, GOLD

PB-113 Page g



FRONT FENDER ASSEMBLY

e ?I-mg

Awd b m|I|IMM& ,

5

GAS TANK ASSEMBLY

FIG. #5

7

6

N,
I

L]
i

Page 10i




DATE May 1973

FIG. #6 SEAT ASSEMBLY
Index Part Units/ . IISt
No. Number Assy Description Cost price
1 11104105 1 SEAT ASSEMBLY
2 11104109 1 PIN, &MM
3 11104110 1 BRACKET
4 11104112 1 RUBBER GASKET
5 74-0222 1 COTTER PIN, 1/16X1"
6 11104108 1 THUMB SCREW
v 11104061 4 FLAT WASHER, 6X18MM
8 111¢4059 4 LOCK WASHER, 6MM
9 74-0130 4 NUT, 6MM
10 11104111 1. SEAT MOUNT BRACKET
11 11104107 1 TOOL KIT BROX
12 11104106 1 SEAT COVER
FIG. #7 REAR SHOCK & SWING ARM ASSEMBLY
1 11104149 2 TOP SHOCK MOUNT BOLTS, 10MM
2 11104151 4 LOCK WASHER, 10MM
3 11104048 6 FLAT WASHER, 10MM
4 11104147 2 BOLT, 10X45MM, UPPER
5 11104146 2 SHOCK BODY ASSEMBLY
6 11104148 2 | BOLT, 10X38MM, LOWER
7 11104150 2 ACORN NUT, 10MM
8 11104145 1 CHAIN GUARD
9 11104061 5 FLAT WASHER, 6X18MM
10 74-0130 5 BOLT, 6X17MM
11 74-0020 3 LOCK WASHER, 6MM
12 11104063 3 SPACER
13 ¢ 11104062 3 RUBBER GROMMET
14 11104174 1 SWING ARM, STD
14 13004009 1 SWING ARM FLOATING BRAKE
15 11104178 2 SWING ARM BUSHING
16 - 11104177 1 SWING ARM LOCK NUT, 15MM
17 74-0063 2 SWING ARM WASHER, 15MM
18 11104176 1 SWING ARM BOLT, 15MM

Page l 11




FIG. 46 SEAT ASSEMBLY

FIG. #7 REAR SHOCK § SWING ARM ASSEMBLY

Page 12




DATE May 1873

FIG. #8 CHAIN ADJ. & REAR BRAKE ROD ASSEMBLY
Part Units/ ”_51'
Irrzlcf)ex Number Assy Description Cost price
1 74-0062 L AXLE NUT, 15MM
2 74-0063 2 FLAT WASHER, 15MM
3 74-0068 2 BOLT, 6X37MM
4 74-0069 2 | NUT, 6MM
3 74-0067 2 CHAIN TENSIONER
6 74-0082 1 BOLT, 6XZ8MM
7 74-0084 1 FLAT WASHER, 6&6MM
8 74-0083 1 NOT, 6MM
9 74-0081 1 BRAKE ARM
10 74-0085 1 CLEVIS PIN
11 74-0086 1 FLAT WASEER, 10MM
12 74-0222 1 COTTER PIN, 1/16X1"
L3 74-0220 i ADJUSTING NUT
14 74-0128 1 FLAT WASHER
15 74-0216 1 SPRING
16 74-0219 1 [ NUT, 6MM
17 11104183 1 BRAKE ROD
18 74-0065 1 RIGHT HAND SPACER
19 74-0064 1 LEFT HAND SPACER
20 74-0066 1 REAR AXLE

BB-113

Page 13




CHAIN ADJ. & REAR BRAKE ROD ASSEMBLY

FIG. #8

0¢

Page 14

PBR-113



DATE May 1973

FIG. #9 REAR WHEEL ASSEMBLY
Part Units/ list
'R‘g’" Number Assy Description Cost price
1 74-0101 1 BACKING PLATE
2 74-0088 1 BRAKE CAM
3 74-0080 2 SPRING
4 74~0079 1 SHOES
set
5 74-0073 2 WHEEL BEARINGS
6 74-0074 2 SHIM
7 74-0075 1 BEARING SPACER
8 74-0071 4 CUSH DRIVE ROLT
9 74-0092 1 REAR HUB BODY
10 11104153 1 17" RIM
11 11104156 18 OUTER SPOKE
12 74-0091 36 NIPPLE
13 11104155 18 INNER SPOKE
14 350X17 1 TIRE, TRIALS
15 350X17 1 TUBE
16 11104154 1 RIM STRAP
17 74-0076 2 LOCK TABR
18 74-0072 4 SPROCKET NUT
19 7T4-0077 1 SNAP RING
20 740070138 1 38T STD ME-74, 76, § 125
20 740070134 1 34T
20 740070136 . 36T
20 740070144 1 40T
20 740070145 1 45T
20 740070148 1 48T
20 740070150 1 50T ST ME-100
21 11004006 1 420 CHAIN ME-74
21 11104256 1 420 CHAIN ME-76
21 12004006 1 420 CHAIN ME-100
21 13004015 1 420 CHAIN ME-125
22 42¢0/1 -k MASTER LINK
22 428/1 . 1 MASTER LINK
23 11104040 1 BACK PLATE ASSEMBLY
24 11104152 1 REAR WHEEL ASSEMBLY
TORQUE ROD ASSEMBLY

25 11104166 1 BOLT
26 11104295 1 LOCK WASHER
27 11104167 4 FLAT WASHER
28 11104162 1 BACKING PLATE FLOATING
29 11104163 1 BUSHING
340 11104164 1 TORQUE ROD

1 31 11104165 1 BOLT

" 32 S 11104171 1 PIN
33 11104170 2 RUBBER GROMMET
34 11102169 1 COTTER PIN
PB-113 Page 15




FIG.

TORQUE ROD ASSEMBLY

Pagér16



pDATE May 1973

FIG. #10 FOOT PEG ASSEMBLY
; list
Ir&ci,ex NE::;N L,Jan;:ys't Description Cost price
1 74-0271 2 FOOT PEG RUBBER
2 74-0223/1 2 FOOT PEG BLADE
5 74-0226/1 6 NUT, 8MM
4 74-0227/1 4 FLAT WASHER, 8X22MM
5 74-0229/1 4 SPACER
3] 74-0228/1 s SPRING '
7 11104134 1 LEFT HAND MOUNTING BRACKET
7 11104135 1 RIGHT HAND MOUNTING RRACKET
8 74-0225/1 2 BOLT, 8XS0MM
9 11164192 1 COTTER PIN, 3/32X1"
10 74-0217 1 SPRING
1l 11104183 1 BRAKE ROD
12 11104190 1 BRAKE PEDAL
L5 74-0128 1 FLAT WASHER
14 74-0222 1 COTTER PIN, 1/16X1"
15 11104189 1 WASHER, 13MM
16 11104142 4 LOCK WASHER, 8MM
17 11104140 4 BOLT, 8X43MM
18 11104143 4 FLAT WASHER, §MM
PB-113 Page 17




FIG. #10 FOCT PEG ASSEMBLY




DATE May 1973

FIG. #11 ENGINE MOUNT ASSEMBLY
Part Units/ list
1?;?:« Nusiihir Assy Description Cost price
1 11104179 1 KICK STAND
2 74-0240 1 KICK SPRING
3 74-0241/1 1 BOLT
4 74-0243 1 FLAT WASHER
5 11104291 1 LOCK WASHER
6 74-0242 1 NUT
7 11104177 1 SWING ARM NUT, 15MM
8 74-0063 2 FLAT WASHER, 15MM
9 11104176 1 SWING ARM BOLT, 15MM
10 11104144 3 NUT, 8MM
11 111064145 3 LOCK WASHER, 8MM
12 11104146 6 FLAT WASHER, 8MM
13 11604003 2z BOLT, &MM ME-74
13 11104199 2 BOLT, 8MM ME-76
13 12004003 2 BOLT, 8&MM ME-100
13 13004012 2 BOLT, 8MM ME-125
14 11004002 1 BOLT, 8MM ME-74
14 11104198 1. BOLT, 8MM ME-76
14 12004002 1 BOLT, 8MM ME-100
14 13004011 1 BOLT, 8MM ME-125
15 11604001 1 ENGINE MOUNT ME-74
15 11104197 1 ENGINE MOUNT ME-76
15 12004001 1 ENGINE MOUNT ME-100
15 13044010 1 ENGINE MOUNT ME-125
16 11104250 1 SKIP PLATE
17 74-0130 4 NUT, 6MM
i8 74-0020 4 LOCK WASHER, 6MM
19 74-0128 8 FLAT WASHER, 6MM
20 74-0127 4 BOLT, 6X17MM

PB-113

Page 190




ENGINE MOUNT ASSEMBLY

FIG. #11

Page 20

PB-113




DATE May 1973

FIG. #12 EXHAUST PIPE ASSEMEBLY
i Part Units/ o list
R'fifx Number Assy Description Cost price
1 11104114 1 PIPE ASSEMELY ME-76
1 11004007 1 PIPE ASSEMRLY ME-74
1 12004007 1 PIPE ASSEMBLY ME-100
2 74-0048 1 HEAT SHIELD
3 74-0049 4 MOUNTING BOLT
4 11104116 8 ASBESTOS WASHER
5 21101095 1 EXHAUST PIPE GASKET ME-74 § 76
5 92001007 1 EXHAUST PIPE GASKET ME-100
6 21101097 4 WASHER
7 21101098 4 NUT
8 11104121 1 BOLT, 10X30MM
9 111041272 2 FLAT WASHER, 10MM
10 11104128 1 SPACER
11 11104125 1 RUBBER GROMMET
12 11104123 1 LOCK WASHER, 10MM
13 11104124 1 NOT, 10MM
14 74-0045 1 SILENCER BODY
15 74-0046 1 PACKING
16 74-0043 1 SILENCER MOUNTING SCREW
17 74-0044 1 1.OCK WASHER, 4MM LOCK
18 11104120 2 MOUNTING SCREW
15 11104285 2 WASHERS, 6MM LOCX
20 11104119 1 CHROME COVER
21 11104118 1 SCREEN
22 11104284 1 SPACER
23 11104117 1 SPARK ARRESTOR BODY
ME-125 PIPE ASSEMELY
3 74-004¢9 4 MOUNTING BOLT
4 11104116 8 ASBESTOS WASHER
8 11104121 1 BOLT, 10X30MM
9 11104122 2 FLAT WASHER, 10MM
10 11104126 1 SPACER
11 11104125 1 RUBBER GROMMET
12 11104123 1 LOCK WASHER, 10MM
13 11104124 1 NUT, 10MM
19 11104285 1 LOCK WASHER, 6MM
25 13004020 1 SPARK ARRESTOR
30 13004017 1 HEAT SHIELD
31 23001111 1 EXHAUST GASKET
32 23001108 5 LOCK WASHER
33 230011069 3 NUT
34 13004016 1 PIPE ASSEMBLY
35 130604030 i GROMMET
36 74-0127 1 SCREW, oMM
37 74-0128 1 FLAT WASHER, 6MM

PB-113

Page 21




FIG. #12 EXHAUST PIPE ASSEMBLY

Page 2Z




pate May 1973

FIG. #13 FRAME, CENTRAL
; list
PRchex N : ::tt)er Li;;;t;/ Description Cost price
1 11004005 1 FRAME ME-74
1 11104253 1 FRAME ME-76
1 12004005 1 FRAME ME-140
1 13004014 1 FRAME ME-125
EIG. #14 SIDE COVER & REAR TURN SIGNAL ASSEMRBLY
1 11105005 1 RIGHT SIDE REAR BLINKER ASSPMRLY
1 11105004 1 LEFT SIDE REAR RLINKFR ASSFMRLY
2 111G4291 2 SERRATED WASHER
3 74-0187%3 2 LOCK WASHER, &MM
4 11104088 Z NUT
5 11804005 1 FRAME ME-74
5 11104253 1 FRAME ME-76
5 12004005 1 FRAME ME-100
5 13004014 1 FRAME ME-125
& 11104113 1 51DE COVER
7 74-0167 i RUBBER GROMMET

PB~113

Page 273




FIG. #13 FRAME, CENTRAL

FIG. #14 SIDE COVER & REAR TURN SIGNAL ASSEMBLY

LEFT SIDE REAR
BLINKER/LIGHT BLU

RIGHT SIDE
REAR BLINKER

1 2
ORANGE \  \|

Page 24

PB-113



paTE May 1973

FIG. #15 REAR FENDER & TAILLIGHT ASSEMBLY
Part Units/ list
‘ﬁf* Niumber Assy Description Cost price
1 11105057 2 SCREW
2 11105056 1 LENS
3 11105055 1 GASKET
4 11105060 1 BULR 6V 15/53W
5 11105063 1 BODY ASSEMBLY
6 11105062 1 TAIL ASSEMBLY
7 74-0130 8 NUT, 6MM
8 74-0020 8 LOCK WASHER
9 11104133 3 RUBBER GROMMET
10 11104132 1 TAILLIGHT MOUNTING BRACKET
11 74-0128 3 FLAT WASHER, oMM
12 11104053 11 BOLT, 6X17MM
13 11104130 1 MOUNTING BRACKET, REAR FENDER
14 11104131 1 MOUNTING BRACKET, RUBBER
15 11104063 8 SPACER
16 11104062 10 RUBBER GROMMET
17 11104001 10 FLAT WASHER, 6X18MM
18 11104127 1 RED, REAR FENDER
18 11104128 1 GOLD, REAR FENDER
18 11104129 1 SILVER, REAR FENDER
18 11101281 1 ORANGE, REAR FENDER

EB-14:35

Page 25




FIG. #15 REAR FENDER & TAILLIGHT ASSEMBLY

GREEN

GRAY

DARK BLUE




DATE May 1973

FIG. #16 HEADLIGHT & FRONT BLINKER ASSY.
Part Units/ list
"r‘dc:)e" Number Assy Description Cost price
1 11105041 1 SCREW
2 11105042 1 WASHER
3 11105043 i SPACER
4 11105044 1 WASHER
5 11105045 1 WASHER
6 11105046 2 NUT
7 1110547 1 NUT
8 11105038 1 SCREW
9 11105039 2 WASHER
10 11105036 1 HEADLIGHT RING
11 11105037 1 SEAL BEAM
12 11105048 1 SPRING
13 11105049 1 PLUG
14 11105050 1 INDICATOR LAMP
15 11105065 1 HOUSTING ASSEMRLY
16 11105035 1 BUSHING
17 11105052 1 SCREW
18 11105061 1 HEADLIGHT ASSEMBLY
19 11105007 2 SCREW
20 11105006 1 LENS
21 11105064 1 BULB
22 1 SERRATED WASHER
23 11105002 1 LEFT HAND TURN SIGNAL
23 11105003 1 RIGHT HAND TURN SIGNAL
25 11105040 1 NUT

PB-113

Page 27




HEADLIGHT § FRONT BLINKER ASSEMBLY

#16

FIG.

JHANITE HAIs IHOIY
¢z

ADNYHO

91

JIANITE
2015 14971
d17d IHOIT

=<

MOTTdA

Page I8

PB-113




pate May 1873

FIG. #17 HIGH/LOW BEAM SWITCH ASSEMBLY
Part Units/ list
Number Assy Description price
11105011 1 HIGH/LOW SWITCH
11104283 2 SCREW, 4X24WM
74-0158 Z CABLE TIE
11105059 1 PLUG
FIG., #18 SPEEDOMETER & IGNITION SWITCH ASSY,
1 11105018 2 KEY #3533
1 11105019 2 KEY # (SPECIFY NO. ON IGNITION SWITCH)
1 11105020 2 KEY # (SPECIFY NO. ON IGNITION SWITCH)
1 11105021 2 KEY # (SPECIFY NO. ON IGNITION SWITCH)
2 11105017 1 IGNITION SWITCH COMP.
3 11165030 1 SPEEDOMETER BODY
4 11105032 I MOUNTING BRACKET
5 11105033 2 RUBBER GROMMET
6 11104061 2 FLAT WASHER, 6MM
7 74-0020 & LOCK WASHER, 6MM
8 74-0130 2 NUT, 6MM
9 11105031 1 CABLE
10 11105012 1 WIRING HARNESS
11 11105013 3 INDICATOR BULB, 6V 15W

PB=1153

Page 29




GREEN

I1G. #17 11 ]
FIG 1 HIGH/LOW BEAM SWITCH ASSEMBLY BROWN
GREEN -
1
i YELLOW
BROWN é:ﬁ’
/Phl
/4

YELLOW

LIGHT BLUE

LIGHT BRN
= . /, a LIGHT

BLUE

L )

ORANGE

SPEEDOMETER & IGNITIQN SWITCH ASSEMBLY

RED/WHITE EROWN

Page 30

O vy ur BLACK DR 117



DATE May 1973

FIG. #19 ELECTRICAL SYSTEM
Part Units/ I]St
!Rﬁ)ex Munihée Assy Description Cost price
1 74-0163 1 BATTERY STRAP
2 11105058 1 BATTERY
3 74-0164 1 OVERFLOW TUBE
4 74-0260 1 FUSE, 10 AMP
5 11105010 1 FULL WAVE RECTIFIER
6 11104013 1 NUT, 6MM
7 74-0020 7 LOCK WASHER
8 11104060 3 FLAT WASHER, 6X18MM
9 74-0128 4 FLAT WASHER, 6MM
10 74-0127 4 BOLT, 6X17MM
11 74-0148 1 SPRING
12 11105054 1 SWITCH
13 74-0158 4 TIE WRAP
14 11105016 1 RUBBER BOOT, BATTERY SIDE
15 11105015 1 RUBBER BOOT, ENGINE SIDE
16 11105014 1 MATIN WIRING HARNESS
17 23001104 1 SPARK PLUG CAP
18 23001168 1 COIL
19 11105008 1 FLASHER UNIT
20 11145009 1 HORN
21 11104223 1 THROTTLE CABLE GUIDE
22 74-0141 2 SCREW

PB-113

Page 3]




ELECTRICAL SYSTEM

#19

FIG.

JHDITAVHH 0L

HOLIMS LHDIT HdVYE AL OL

dNIDNZ 0L

LHOI'TTIVL O

O i

SLHOIT NdJ{lL ¥vdd

J.LIHM an1d IHOIT
SLIHM/03d M/ d] MOTTHA/NIIYO[A/D
EETEE qIA/NITAD /D
dTdd0Nd ]| 4 AVI9H | o-
dINVIO| O NIAda | 9
NMOMd IHOIT|49/T] qnTd| -
NAIdD IHOIT] D1 NOVIg | 4

!ﬁ.if .

Page 32

BB 1.1.5




oate AUGUST 8, 1973

HUB ASSY. FOR ME100-125

FIG. #20
(CUSH DRIVE HUB ONLY)

; Part Units/ fist
Rﬁf" Number Assy Description Cost price

1 13004040 18 SPOKE, OUTER

2 13004041 18 SPOKE, INNER

3 13004042 1 HUB, BODY

4 13004043 1 CUSH DRIVE RUBBER

5 13004044 2 SHIM

6 13004045 2 BEARING, HUB

7 15004046 1 SUPPORT HUB SPACER

& 13004047 4 SPROCKET BOLT

9 13004048 4 SPROCKET, NUT

10 13004049 1 SPROCKET HUB SUPPORT

11 13004050 1 SHIM :

12 13004051 1 BEARING, HUB SUPPORT

15 13004052 1 SEAL '

i4 13004053 L SPACER

15 13004054 1 SPROCKET 38T STANDARD ME125
15 13004055 1 SPROCKET 50T ME100

15 13004084 1 SPROCKET 40T

15 13004085 1 SPROCKET 42T

i5 13004086 1 SPROCKET 44T

15 13004087 1 SPROCKET 52T

15 13004088 1 SPROCKET 54T

15 13304089 1 SPROCKET 56T

16 13004056 2 LOCKING TAB

17 13004057 2 BOLT 6MM

18 13004058 3 NUT oMM

15 62-74-0067 1 CHAIN ADJUSTER R.H. SIDE
20 13004059 1 NUT, SUPPORT HUB SPACER
21 1334064060 1 WASHER

Z2 13004061 1 LOCK WASHER

o 13004062 1 AXLE NUT

24 13004063 1 AXLE

25 13004064 1 WASHER

26 13004065 1 CHAIN ADJUSTER L.H.

27 13004066 1 BRAKE ARM

28 13004067 1 BOLT 6MM

28 13004068 i LOCK WASHER 6MM

31 13004070 1 FLAT WASHER

52 13004071 1 SPACER

33 13004072 1 BACKING PLATE

34 13004073 1 BUSHING, SPACER

35 13004074 1 BRAKE CAM

36 13004075 2 BRAKE SHOE

37 13004076 2z SPRING

38 13064077 1 SPACER, INNER BEARING

39 13004078 1 NUT
40 13004079 1 LOCK WASHER
41 13004080 1 WASHER
42 13004081 2 RUBBER GROMMET
43 13004082 1 SPACER
44 13004083 1 BOLT

L.
PR.117% Page =7z




(CUSH DRIVE HUB ONLY)

HUB ASSY FOR ME100-125

FIG #20

PAGE 34

PB-113




ST3301y3 03,

I018ingred 03

\
\
\

Page'SS



DAfE 2-1-74

- TABLE MODEL ME-100 OIL ASSEMBLY
::ig. & Part Units/ o IISt
:ﬂf" Rumlbser Assy : Description Cost price
1 11134113 011 Cap

2 12004021 0i1 tank vent

3 11124113 Glass eye

4 11114113 011 tank

5 12014008 Throttle cable oil pump

6 12004020 0i1 1ine

7 13004036 Rubber grommet

Paoe - £






